
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
Whilst clearly representing oniy a very small aoss-section of Iranian industries the visits did 
give a reasonable impession of the wide range of standards of factc:ry in Iran and the differing 
actirudes to environmemal issues and efficiency. 

The factory visits included one of Iran's largest complexes. the Esfahan Iron Smelting Plant. 

and a number of major polluting industries. 

The confecrionery and phanmcc:utical factories (Mino<> Industries - Tehran) poduced vinually 
no liquid effluent; only Oocr washing which is to be trealed in an extended aeration plant along 
with the domestic eftluCDL 1be tyre factory on the Kavah Complex produced only 
contaminated cooling wau:r as eftluent. 

The following pudua.ion activities were w<Xth considering for waste minimisation 
demonstration programmes: 

These are: Iron smelting (Esfahan) 
Leather tanning (Tehran) 
Paper Mill (Chuka) 
Textile dyer (Mazandaran) 
Sugar refinery (Karaj) 
Abattoir (near Tehran) 

Whilst the aaual factories visited may not necessarily be the best of their type to represent the 
industries &JS a whole. sufficient examples of potemial factories for demonstration programmes 
were included 

Other manufacruring industties are lcnown to produce large volumes of polluting aqueous 
effluents. besides significant quantities of solid wastes for which recycling and waste 
minimisation opportunities exist. 

Of the fac:ories visited. two factories stand out as being suitable as demonstration plants. not 
only because good opportunities exist but especially because of the enthusiasm and 
commitmen1 of the management to waste minimisation and CD\imrunental improvement. 
These factories are (i) the Esfahan Iron Smelting Plan1 and (ii) the Chuka Paper Mill. 

n1e new Taruiery complex in Tehran has also expressed interest in the programme and we have 
nominated it as a third candidate, particularly since it is an industry in which the principles of 
waste minimisation can be readily demonstrated. 

The sugar refinery at Karaj already does much to minimise its waste and recycle hy-products 10 

ocher uses ce.g. canle feed cake). but other suglil' refineries might be worlh investigating. 

Other types of factory known to be likely 10 benefit from wa.c;re minimisation projects are 
dairies and ahanoirs where good recycling and wa.'ite minimisation opponunitir!S exist. 



We have. trerefore. identified three levels of priority for the types of factory which can benefir 
significantly from waste minimisation related to its liquid wastes. If it is the wish to proceed 
rapidly imo the demon.mation programme then the three selected factories in Category A could 
be selected. If. however. further investigation is thought to be beneficial. Stage II of this project 
could include visits to more of these types of premises before making final selections for 

demonstration projects. 

PRIORITY 

A Papermills •. Tanneries•. Iron Smelting • 
B. Sugar refining. Dairying. Abanoirs 
C. Food processing. Textile processing•. Chemicals 

• lllese factories visited are known to be appropriate and enthusiastic. 

4.4 RECOMMENDATIONS FOR ST AGE II 

4.4.1 Waste Minimisation Progranune 

Consultants should be appointed to target individual factories to co-opera1e in the Waste 
Minimisation Demonstration Projects and assist in the development of the programme. 

• The prime wrgets identified in the previoos section should be approached for 
discussions with management and presentations on the concept, implememation and 
benefits of waste minimi!:atioo schemes. From the ootcome of these talks. either: 

(a) Arrangemems fer implementation will be initiated 

(b) Altemativ.;, targets in the same industry or in a different industry will be 
selected fer approach and discussion. 

• A more detailed database of individual manufacturing companies throughout Iran 
should be developed. 1be Ministry of Commerce and Industry should assist in the 
development of this database. 

lbis would then be compared with experience elsewhere to identify categories and 
factories which woold benefit most from the introduction of Waste Minimisation 
Schemes. 

• In view of the almost universal success derived where Waste Minimisation schemes 
have been implemented. ii may be possible. after assessing the Iranian indusuy in 
deplh <as in Section 4.4.1 above). to advise the Iranian Government tha1 a wider range 
of industries should be encouraged to co-operate in this exeh.·;se. The involvement of a 
wider range of industries co-operating with each other under the leadership and 
guidance of UNIDO would lead to more immediale anj ... iclespread benefits being 
derived. Regular meetings between individuals appointed at each factory to 

'champion' the Waste Minimisation project, would provide mutual encouragement 
anll also a cross fertilisation of ideas and experiences ac; !he projects develop. 

• The appointed cortc;ultants would preside over meetings and discussions hcrwccn the 
1n<lu<;trial appointees Cchampiort'i) to: 



Ca) Explain the concept of Waste Minimisation; 

Cb) Desaibe how implementation of Waste Minimisation schemes would be 
achieved (Stage (Ill); 

Cc) Advise on suitable literarure to be studied; 

Cd) Emphasise that Waste Minimisation is an on-going philosophy u!ldertaken by 
the management and employees of the Company with guidance (only) being 
provided by outside agencies. 

Visits to the factories would be made at the swi of the programme and at intervals to 
assist in the identification of target areas and in the development of auditing and 
monitoring~- Further visits would be made throughout the programme. 

4.4.2 Database Inventory of Discharges to the Environment 

• In order to give a framework for understanding and monitoring the industrial 
discharges a consultant should be appointed to develop a comprehensive database 
recording system of aqueous. terrestrial and atmospheric discharges. The database 
should relate to and contribute to the development of legislation for the control of 
discharges. 

• Training in the collection and inputting of data shoold be given to Ministry personnel. 

4.4.3 Training Visits 

A Programme of training visits should be undertaken with UNIDO's suppat and backing to 
wimess successful waste minimisation programmes. This could include visits to the Ministry of 
Water Resources and Environment in the Oman. which has successfully implemented a 
computerised database inventory of waste disdmges, and could also include selected factories 
which are koown successfully to have implemented waste minimisation schemes. Training visit 
recommendations are included in Section 1. 

:'>fctinn 4'P•S:f 16 nf 16 



Plate4 

Esfahan South WWTP 

Primary settlement tanks, with digesters in the background 

Sludge drying beds 

Process: Biological filtration and conventional activated sludge. 
Well operated and maintained, but overloaded. 

Major sludge management problem. 



Sludge removal 

Plate 5 

Bandar Anzali 
Chuka Paper Mill 

Settlement tank 

Sludge drying 



Comment: Bad performance and no control 

Plate 6 

GhaemShakr 
Textile Company 

Oddation ditch 

. 
1,.,,,·-~ 

Scum 

Illegal discharge of 
domestic and industrinl 
waste· plant by-pass 



Plate 7 

Karaj Sugar Refinery 

But washing 

1930's screening plant 

Unused settlement tank 

Untreated effluent discharge 



Aerators 

Settlement tanks, 
showing projecting 
reinforcement bars 

Process: conventional 
activated sludge. 

Commissioning due in 
December 1994. 

Iranian-manufactured 
equipment. 

Poor concrete 
construction. 

Plate8 

Tehran Khorein Abattoir 

General view 
of tllatment plant 

. ·l·. 
_:... I '. • · l .. ' 



Plate 9 

Tehran South Abattoir 

Blood residues that are cu"ently wasted 



Aerator 

.., 
~- : .. -· . . .. Ta . 

. ;/~ ...... , 
;./,.,,. ,,: '.·: ~~~, .. ~-::-,.. 

•' l"'.~i.. > -.,..: ·- ""· -·do{.-. . ... • • 
?~ ·.·:."~ ... · I 

-T""" ••..• \ ..... 

Plate JO 

Iranian Manufacturer of 
Wastewater Treatment Plants, 
Tehran 

. . .... ~· .. . . --.· ~ I .. . ,, 
.- - ·.-:... ----. -~-- ·.-·--~ .. ·~; ~,'. .. ,. . ------ . 

~i~. ~~ ~:,·'"i;. 
Electric motors 

Good-quality products used in various plant~. 



Discarded trimmings 

Plate 11 

Charm Shahr 
Tannery Complex, Tehran 

Skimming wastes for 
gelatiM production 

Untreated effluent discharge 
to desert 

.•. 

- -----------



Works Visit Reports-Wastewater Treatment ~lants ... :'; .; · .· :._ .· 



Al TEHRAN Ghitarieh WWTP 7 Nov 1994 

Present 

Process 

Comments 

Ali Tagllm·i 
Peter Lawrence 
David Bailey 
Tom Sangster 
A:.adeh Peyman 
Ali Tm•assoli 

Plant Manager 
MW Project Manager 
MW Project Director 
MW Specialist 
MW Specialist 
Ray Ab UNIDO Office Manager 
Ray Ab Staff 

Average daily flow 1500 m3 

Maximum rate of flow 143.51/s 
Population 12,000 persons 
Inflow BOD 260 mg/I 
Effluent BOD 7mg/l 

Extended aeration plant comprising inlet lift pumps. screening. grit removal. 
extended aeration activated sludge treatment CMLSS 3500 mg/I) and final 
sedimentation. 1be aeration plant is 2 No rectangular concrete tanks fined 
with 2 No vertical spindle surface aerators. 

1be site is localed in a restricted space between dwelling houses/ office 
buildings. 1be benefits resulting from the elimination of primary settlement 
and the use of extended aeration are that there are no noticeable malodours and 
no complaints. 

A2 TEHRAN Shoosh WWPT 7 Nov 94 

Present 

Process: 

Comments: 

David Bailey 
Tom Sangster 
AlJU/eh Peyman 
Ali Tavassoli 

Two Units - each unit: 

Plant Manager 
MW Specialist 
MW Specialist 
Ray Ab UNIDO Office Manager 
RayAb Staff 

Average daily flow 3000 m3 

Population 20,000 persons 
Per-capita flow 150 lid 
Inflow BOD 370 mg/I 
EffluP.nt BOD 5 to 20 mg/I 

Two extended aeration plants comprising screening and grit removal. cx1endcd 
aeration (MLSS 3500 mg/I) followed by final sedimentation and chlorinauon. 
Outfall pipe 5 km to river. 

No serious malodours observed on this site. No primary s1·dimcn1ation is 
provided. 

Poor i::oncrcrc work in places in aeration tank.'i. (cg srccl rcinhirccrncnr exposed 
ancl aggregate c•xposed in places). 

Apprnd1> ,\/1';.oi• I or 4 



A3 SA VEH, Kaveh Industrial Complex WWTP 10 Nov 94 

Present 

Process 

David Bailey 
Tom Sangster 
Auuleh Peyman 
Ali Tavassoli 
Shahin Mostafaie 

Complex Manager 
MW Specialist 
MW Specialist 
Ray Ab UNIDO Office Manager 
Ray Ab Staff 
Ray Ab Staff 

Currently under construction, Civils w<rt 85% complete. M & E scheduled 10 
stan in cwo weeks. 

Screening, grit separation (parabolic channels), Primary Sedimcnration. 
Activared sludge (complae mix carousel type) using Passavanc Mammoth 
rotors. 
Anoxic zones created to JX'(>mote denitrification. 

A4 ESFAHAN WWTP SOUTH 12 Nov 94 

Present Mr Hosseinkhani 
Ali Taghavi 
Peter Lawrence 
David Bailey 
Tom Sangster 
Auuleh Peyman 
Ali T avassoli 

Plant Manager 
MW Project Manager 
MW Project Directtt 
MW Specialist 
MW Specialist 
Ray Ab UNIDO Office Manager 
Ray Ab Staff 

Process: 

Comments: 

This is the oldest of three WWTPs serving the city. Another is in the Nonh of 
Isfahan, whilst the third is still under constrUction at SHAHIN. 2.S km dis1an1 
Oagoons). 

Esf ahan South has been developed in 3 No stages. 

Stage 1 - 26 years old. 93000 pe 
Aow = 1000 m3/h (160/h.day) 
Stage 1 not in current use due to refurbishment. 
Stage II - 7 years old - 400 000 pe 
Stage III - 6 years old - 400 000 pe 

Stage 1 - Primary Settlemeru - 4m deep biological fillers. fin:il sedimemation. 
Stages II and III are c.onventional AS with final senlement. Sludge is dried in 
concrete b~d drying beds - no drainage layer. Drainage is to single drain 
channels at one side. Hence mechanical equipment used to remove dried 
sludge. 

The plant was producing generally good quality effluents within the 
constraints of the shock loadings fmm abattoir and tcxtilc/dycing industries in 
the catchment. Ovc..rllows from the works. however. pass dircclly to the 
7.ayandeh Rud Kiver untreated. The Shahin-Sitar wa-;tewater stahilisation 
pond works is under construction 25 km from Esfahan to take this elCtra 
loading. The Manager commented that he favoured these lagoon systems for 
Iran for their simplistic and effective operation compared to his pl:tnt. 



A5 ESFAHAN Steel Co - Domestic Sewage WWTP 13 Nov 94 

Present 

Proces.s: 

Comments: 

Mr? 
MrNamdari 
Mr Mold1tari 
MrRe!Yani 
Mr Kheradnrand 
Ali Taglwvi 
Peter Lmt:re11ce 
David Bailey 

Plam Manager 
WWTP Manager 
Public Relations Officer 
Water Supply Manager 
Laboratory Manager 
MW Project Manager 
MW Project Directoc 
MW Specialist 

1llis plant comprised 4 No lmholf Tanks (covered) which inwide Sdtlement 
and storage of the senled sludge in a separate companment beneath the tank 
where some anaerobic digestion takes place. 

Primary sludge is removed from these tanks and passed to long term storage 
lagoons where the sludge slowly dehydrates and funher stabilises. 

Secondary treatment is provided by 4 by 4m deep Biofilters. Two of these 
were not working at all, and on the other two the distributcrs were not rorating. 
1llis was because of a fundamental fault in the design of the distributors which 
we were told had been manufactured .. in hoosc". 

The jet holes in the distributors had been equally spaced along the entire length 
of the arms. 1llis resulted in too much sewage being placed near the centre of 
the bed overloading it at that poim, and insufficient at the extremities, where 
the major pan of the reactive rotating focce should have been provided. 

Final Sedimentation was provide by 4 No Radial Row tanks. 

2 out of 3 holes close to centre of the distributor sl.ould be blocked off. 1 in 2 
holes near the middle should be blocked off and additional holes should be 
created towards the extremity of the distributor arms. Final effluent from the 
works was pumped to maturation ponds. which we believe also acted as 
soakaways. 

A6 GHAHDERUANSTW 13 Nov 94 

Prt'Sent 

Comments: 

Ali Taghavi 
Peter Lawre11ce 
David Bailey 

Plant Manager 
MW Project Manager 
MW Project Director 
MW Specialist 

This VvWTP is fu!ly completed and comprises two parallel conc.:retc lagoons. 

lltis S1W is not currently in operation. owing to the inahility of th1.: new 
transfer sewer to carry the wastewater from the town to the S1W inlet worb. 
This transfer sewer ha'i t>ccn constructed through ground with a very high 
water 1ahle and infiltration cf groundwater into the transfer sewer exceeds the 
rate at whic'. the inlet liflpumps can transfl'r the sewer rnnicnts to the lagoom. 

Apprndix All'at• ·' nr 4 



A6 

A7 

GHAHDERUAN STW Continued 13 ?\oy 94 

It was ll()(ed that two egg shaped pipe sections were of very poor qualit). 
especially at the area of the recessed socket joints. Since the sewer pipes were 
also laid without joint gaskets. it is likely that large volumes of groundwater 
can enter tJ-js sewer. It is likely that in-situ lining of sewer will remedy the 
problem. 

MASHAD - Holy Harem WWTP 10 NO\' 1994 

Present: Dr Nairi:.i TussAb 
TussAb Mr K Tak.avml 

Ali Tagliavi 
Peter Lawre11ce 

MW Project Manager 
MW Project Director 
Plant Manager for the Ali Reza Foundation 

• Sewer from Harem area - 9 km - 2m by 1.4 m - Ovoid concrete gra\ity line - sewagl! grey 
and septic looking 

• Sewer capacity 2500 Us - planned for future additional STW serving city. 

• WW1P is three sets of ponds: first (pair) planned to be aerated but currently anaerahic 
second stage series of about 3 currently anaerobic 
chorination between facultative and maturation - contact channel installed bul no chlorine 
Single large maturation lagoon - currently pink in colour- anaerobic - likely to be! shon­
circuiting from single inlet to outlet - might be improved with baffles/wind mixers. 
cifluent to fields 

• Capacity quoted as 300Vs receiving 500Us plus septage 

• Incoming strength unknown - effluent BOD about 100-150 and dark grey still! 

• Experimenting with local construction of aerator to Simon Hanley pallem - problems with 
[...]
concrere casting plant. (Reinforcemenr cages still hand welded on 
mandrel). 

No significant wasre was noted from this plant 

Apptndn llll'ai:t H "' I 'I 



Bl I ABADAN Sewerage Scheme 

Present Ali T aghavi 
David Bailey 
Azadeh Peyman 
Shahin Moszafaie 

MW Project Manager 
MW Specialist 

16 Nov 94 

Ray Ab UNI DO Officer Manager 
Ray Ab Staff 

A visit was made to the site wrere curre!lt work is in progress on a 
new trunk sewer to the proposed S1W to serve a section of Abadan. 
1.600 mm reinforced concrete pitA! sections were being utifued. 
Jointing was not good due to pipe qualicy. Joints required caulking 
\\ith ~isal rope and mastic to seal completely. ~ent mix used t\> 

finish-off. 

The pipes were given an external coating of birumen to avoid so~ 
corr':lsion. 

A ppl'nd ix RfPal?f 9 or 19 



812 GILAN Chuka Iran Wood & Paper Industries 19 Nov 94 

Present: 

Raw Materials: 

MrFazli 
Mr J G Balchshayesh 
AliTaghavi 
David Bailey 
Azadeh Peyman 
Ali Tavassoli 
Shahin Mostafaie 

\1ill Manager 
R& DManager 
MW Project Manager 
MW :>pecialist 
Ray Ab UNIOO Office Manager 
Ray Ab Staff 
RayAbStaff 

Oak. Beech. Maple. Hornbeam. Sycamore 

It was ascenained that these materials were not the main trunk, but 
offcuts and only represented 10-20% en the timber felled Four grac!es 
of material are produced frrn timber:-

Grade 1 forplywood 
Grade 2 for furniture 
Grades 3 and 4 for pulping 

Outp~rts: 3.500 m3/annum plywood 
110,000 tpa paper for canon manufacture 

Production Process: Wood chips produced from timber. Digested for 8 hours in 
Na2S/NaOH @ 7 to 8 aunospheres pressure and 17CfC. This produces 
CRUDE PUI.P and BLACK LIQUOR. Black Liquor is evaporated to 
concentrate it and burnt (Organic matter as fuel, inorganic to recycle 
Na2S and Na2Co:3 from Na2S04, ie a reducing aanosphere in boiler). 

Pulp goes to 'blow tank' (flash-off sre-.am), then roll press, then iO 

'high density' refiners and is then stowed in 4-No. pulp storage tanks 
(silos). 

For use the pulp travels to ·~d box' where it is diluted with water 
(I% pulp + 99% H20), and i~ then fed into the screen wire. After 
screening the pulp content is 10% plus 90% water. This is then fed 
via a colander and onto 63 drying rollers in the paper machine. After 
collection on a large roll (2m dia), it is removed, trimmed up and 
divided onto 1 m rolls. 

Side Line: 
?ower Boiler: 160 tph of steam at 60 atrn - 450°C fed to H.P. turbine 
of80MW. 

Steam at low pressure used to heat digcstcrs and for drying. 

"1onli:om~ry Wat~n ·Ray All Con•;ultini: Enrinttrs Appendix R/Page 10 o'. 19 



Bl2 GILAN Chuka Iran Wood & Paper Industries Cont'd. 

Recovery Boiler: 
Produces 90 1ph of steam using concentrated Black Liquor as fuel. 
Ay ash consists of Na2S + Na2C03. Sodium sulphate in the Biack 
Liquor is reduced in the incinerator to sodium ~ulphide Na2S. md 
sodium carbonate Na2C03, (viz Na2SO, --+ Na2S + Na2CO; ie 
reducing atmosphere in the incinerator). 

The Black Liquor from pulping contains 13-1491- d.s. Thi!' is ir.cr~.sed 
to 60 - 65% d.s. by evaporation before feeding to the reccvC;ry boil~. 

"Causticising Unit": 
The ash from the recovery boiler is then kilned to produce sodium 
sulphide an1 .>Odium hydroxide (Na2S + NaOH). This can then be 
recycled to the pulping process. It cons;::~~ '>f 75% NaOH + 25% 
Na2S. 

Wastewater Process: 
There are two types of wastewater drained separately: 

(a) fibre containing 
(b) alkaline 

(a) Clarifier (PS1) l.5d R.T. (27.000 m3
) 

Aeration lagoons 

R.T. (days) 
1-No. 

Final Sen. Tanlc 
R.T. 

Post aeration 
135,000 m3 

Then to River. 

Design 

9 
9 

2 

9 

Actual 

(5) 
(5) 

( 1.2) 

(10) 

Sludge and sawdust used to go ;o power (!) boiler. but tbs has oow 
been disc.ontinued (wily?). fibre from PST is now recycled to pmcess 
- 60% of fibre present in the efl1uent is recovered. 

Nowadays, Alkaline waste does not go to the PST. By passes PST 
direct to settlement basin. 

W~tes 

Waste cut-off from end oi papcnnaking rn/c is already recycled. 
Sludge from lagoor.s goes to forest (only for dumping out-of-sight!). 
<Question - what about use as fu~I?). 



812 GILAN Chuka lran Wood & Paper Industries Cont'd 

Inputs To Plant 

Design 

100,000 ml/a 
10,000 

350,000 

Actual 

Lumber 
Plywocxl 
Ollps (pulp) 

N'tl (tmeCCllOmi~) 
7,000 

300,()J() 

Water: 27,000ml/d 
(x 360 pa) 

45,000ml/d 
from R Shafaroud of which 5,000 ml /d 

to town supply 

Energy: 17,000 kW TOTAL 
11,000 factory generated 
4-5,000 kW FROM GRID 

Power boiler: H.P. turbine 60 kg/Pres!'"ll'C-+ 11 MW. 

Fuel: Power Boiler : Natural gas or Gas oil 
Recovery boiler : Black Liquor coocentrate 

Other Raw Materials Inputs 
NaOH 
Na2S 
Alum 
rl2SO.-
Umestone 
Na2SO.-
Hydrogen (boiler feed) 
Otlorine gas ( disinf) 

Long fibres 
Resin 
Starch 
Polyelecttolyte 
Anlifoam 
Pitch dispersant 
Sludge dispersant 
Ga~ Oil (fuel) 

Gas utilisation: 287ml per tonne of paper. 

Outputs 
3.500 ml /a plywood 
110,000 tpa paper 
24-+ 27,000 m3/d wastewater 
(nomir.dl design 13,000 m3/d wastewater) 
(ie 1.7 x design flow) 
Hence, nearly~ design flows - attributed to wasuge ufwater. 

Not all of the alkaline waste is recovered, but all Black Liquor is 
recovered totally in recovery boiler. 

(NOTE: At time of visit overflow of Black Liquor wa~ seen to be 
going out in the alkaline effluent stream!!). 

60% :.l th<.. fibres lost within 1.he factory is recovered from the clarifier 
- 40% goes to the lagrons. and ends up landfilled in the forest. 

MonlJ?omery Watwn ·Ray Ah Co-. .<Jltln,: E11$:1nttn Appendix BfP~e 12o:19 



812 GILAN Chuka Iran Wood & Paper Industries Cont'd. 

Effluent 

COD 
BOD 

ExWks 
1400 
338 

Treated 
600-740 

25-65 

Limits 
50 
20 

Colour only reduced a little 3200 down to 3000 units. 

Other Wastes: 
Sawdust 
Bark 

) 
) 

goes to forest for landfill 

Waste Minimisation Options 
1. Sawdust and bark ~ fuel or parks 
2. 
3. 

Sludg1! -+ fueVsoil conditioner/agriculture/forest 
Further improve fibre separation 

4. 
5. 

Only 60% of factory loss is recycled 
40% left in sludge from clarifier 
All Black Liquor co boiler. 
Heat recovery from steam and hot water ? 

Ap'>fndix flll'a~~ l.l o( 19 



B 13 MAZA ND ERAN Textile Co 20 Nov 94 

Present: 

Capadt~·: 

Process: 

Mr Abbas Payravan 
Mr Haddad 
MrTaghavi 
MrAfradi 
Mr Yaxda11i 
Mr Jafari 
Ali Taghavi 
Dm•id Bailey 
A:t1deh Peyman 
Ali Tavassoli 
Shahin Mostafaie 

Director Factory No 2 
Director Factory No j 

R&D Director 
R&D Deputy Director 

Industrial Office of Mazandaran Province 
MW Project Manager 
MW Specialist 
Ray Ab PNIDO Office Manager 
Ray Ab Staff 
Ray Ab Staff 

Total of three factories are under this organisation 
Site No I - Sack Making, 32 years old 
Site No 2 - Textile & Fabrics, full dyeing process (Mr Peyravan. 
Director), 32 years old, No WWTP facilities 
Site No 3 - Textile & Fabrics only; A Nological WW tr~:ment 
facility (Mr Haddad, Director), new factory 

There are currently no treatment facilities for wastewater from factory 
Nos. I and 2. Phase I study for such WWTP is completed. and the 
plant 1.::magemen~ are thinking to combine the waste from a nearby 
cannery for this WWTP, as well. ·.ne phase II study and design is to 
be bid out soon. 

Plant capacity is 30 mi:lion meters/yr of fabric. of which only 7 
million meters/yr is from plant No 3. The dyeing factory has capacity 
of 50 million meters a year. The WWTP will he designed ba~d upon 
50 million meter/yr. 

The domestic wastewater is from 350 workers in pl:int No 1, 2,500 in 
plant No 2 and 1,100 in plant No 3, total of 4.050. ;'iant Nos. I and 2 
directly discharge both the industrial and dnmestic w;Lre into Sic.nrood 
(Black River). Plant No 3 discharges the effluent from WWTP and 
the untreated domestic WW into ... ? .... River. 

The WWTP at Plant No 3 has fairly good design. hut not working to 
standards. 

The plant consists of a complete mix Activated Sludge Aeration Plant. 
incorporating a radial flow final senlement tank. A teniary treatment 
stage consisting of coagulation using polymers and funhcr senlement 
in another radial flow settlement tank was not operating in any 
effective way due to Jack of control. 

TI1e biological stage was not operating correctly and the Operator was 
unaware of MLSS in aeration tank, which appeared to be very low. 
He said there was no equipment to carry out analysis. 

ApptndWI K/J'~I:' 14 o( 19 



813 MAZANDERAN Textile Co Cont'd 

Comments: Visual observations using Imhoff Cones (diny), seemed to indicate 
MLSS ca 200 mg/l. 

Aeration was by 2 No. horizontal shaft Passavant rotors. 

Domestic sewage from the factory (1,100 p.e.) was discharged direct 
to the river about 1 km distant. 1be outlet fed into a small stream (a 
man made trench) running to the main river. 

Very gross pollution was visible due to black oil in the waste. 
(Despite this about IO frogs took quick refuge in the stream when 
approached, despite its covering with a thick oil slick). 

It was suggested to management that the ASP woulcf Le bener able to 
develop an active and retainable biomass if the domestic waste was 
also discharged to it. In tl ; case, it would be essential to ensue that 
the oil which currently contaminates the domestic waste, was 
completely removed before !ee.ding into the aeration tank. Feeding the 
domestic waste into the activated sludge plant would: 

(a) improve the river, and 
(b) improve the trade effluent discharge. 

At present the factory effluent also contains the rainwater. This should 
be separated in the future and dist.harged direct to the river. 



B14 KARAJ Sugar Refinery 22 Nov 94 

Present: 

Raw Materials: 

Process: 

MrMagide 
MrKashi 
AliTaghavi 
David Bailey 
Au:ulelt Peyman 
Ali Tavassoli 

Managing Director 
Agricultural Manager 
MW Project Manager 
MW Specialist 
Ray Ab UNIDO Office Manager 
Ray Ab Staff 

Factory established 1932 - wholly Govemmenl owned. 

3,000 hectares ofland 
Agreemems with farmers : 85,000 tpa beet w:tllin 140 km radius. ca 
1,300 farmers. 

Production 1,100 t/d for 100 days/year. 
Sugar beets are washed in water to remove the soil. 
(1be soil and water are !CtUI1led to A r;culture via a canal system to 
local farms.) 

The beet is then shredded and fed into a coumer current 
diffuser/extractor for extraction into water al 70"C. Fonnalin is a1ded 
to prevent the grov.1h or micro-Organisms. 

The beet contains 16.5 % of sugar (varies) 12 - B% i~ reccvered, and 
therefore 3% is wasted. (80% recovery). 

The extracted liquor is trealed with Ca (0Hh in 2 stages to precipitate 
the ·•residuals". 

Next C02 is added to precipitate the Ca(OHh as carbonate; CaCO;. 

The precipitate is then fiocculed and separaled from the syrup. 
Further separation is the~ carried out in a vacuum filter (dnim type). 
to remove residual CaCC)J 

The syrup is then passed to evaporators to produce a 60% syrup. 
This is then fed to crystallisers. Final separation is by aulomalic 
batch semi-continuous centrifuges - 2 No. The crys1allised sugar is 
then washed in centrifuge (hydro-extractor) using live steam. It is 
then dried and bagged. (Colour removal is by so~ al some stage.) 

By Products 
Beet waste is dried and compressed to pelle1s ('Millet of Beet') and 
used for animal feed. There are also secondary and 1eniary stages of 
crystallisation to recover more sugar. The teniary s1age sugar (at tlris 
factory) goes into the cattle feed. Sometimes it is also used in alcohol 
produc1ion. 

<Some factories use the tcniary stage to obtain more sugar). 



Bl4 !\ARAJ Sugar Refinery Cont'd. 

FJDuent 
From (1) 

(2) 
(3) 
(4) 

Current Staff 

Washwartt 
Vacuum filter 
Mechanial filter 
Ren washing 

105 pennaoent 
250 seasonal 

Emueut Treabnent 
Effluent treaUnent cxiginally was by Primary Se.dimenration in a large 
tank with water being recycled for re-use. The settled sludge was 
pumped to drying beds, where it did DOl dry very quickly during the 
rainy season and gave rise to odour JXOblems. This system was 
therefore abandoned, no water being recycled. and the untreated 
effluent is currently channelled for irrigation of local farmland via a 
canal. This also gives rise to complaints of malodours. 

All washwater goes straight to land via a ·canal' (channel). 
Complaints of smells. 

A discussion was held on what mighl be done with the sludge if 
sedimentation tank is brought baclc into use. It was suggested that the 
sludge be spread on land using tankers fined with a soil injection 
system. It was also established that additional sludge thickening 
would not be required as it came out of the PST @ 20% d.s. 

The Agricuiru.re Manager enquired about the effects of the alkaliniry 
of the sludge being spread on land which is already alkaline soil. The 
Consultants poimed out that if the farmland was already on limesrone 
terrain, then the additional calcium carbonate would have no 
additional effect on the pH value. 

The Managing Director enquired whether Olher potential outlets might 
be found for ·Millet of Beet'. We were not able to provide an answer 
to this at present :, ut it could be looked into under any waste 
minimisation scheme. 



BIS TEHRAN Khorein Abattoir 24 Nov94 

Present: 

Process: 

Plant: 

Mr Moin Darbari 
Ali Taghavi 
David Bailey 
Axaddl Ptyman 
Ali Tavassoli 

Company MD 
MW Project Manager 
MW Speciws: 
Ray Ab UNIDO Office Manager 
Ray Ab Staff 

A small abattoir out.tide Teheran was visited. 

We were met by the Contractor responsible fer con.c;truction of the 
wastewater treatment plant which was inspected prior to inspection of 
the abanoir itself. 

1be treatment plant is designed to treat up to 400 m3/d of wastewater 
having a BOD of 1200 mg/I and is based on activated sludge }Xinciple 
but incorporates some novel fearures. The plant incorporates an 
aerated mixing and flow balancing tank from which the wastewater is 
pimped without primary settlement to the first activated sludge 
aeration pocket. A small baffled tank is provided to permit separation 
of lJil and grease before the wastes enter the aeration system. Mixed 
liqu« flowed to a first stage radial flow settlement tank. Return 
sludge was recycled at foor times the forward flow rate. 

1be first stage effluent then flowed to a second aeration tank and final 
clarifier. 1l1e rerum sludge rate of this stage was 1 to l. 

1be final effluent is chlorinated and staed in a covered tank before 
being used for agncultural irrigation. 

The surplus sludge will be thickened and anaerobically digested before 
drying on open drying beds. before ultimate disposal to agriculture. 
The plant was stiH in the coorse of construi::tion at the time of the visit. 

The conaete work in many places was seen to be rather poorly 
finished. Nails or wire were also protruding from dlC workface and 
one of the settlement tanks had sheets of polythene apparently 
incorporated in the concrete and protruding in sevnal piaces. A 
section of the overflow weir had also appeared to have collapsed. 

Th' visit to the Abattoir itself was rather uninfonnative since 
production had ce-.ascd at 11.00 am, it being Thursday. The factory 
management wer~ not availabae for discussion or conducting the visit. 

The Consultants were informed that hides and skins were sent to a 
local tannery and offal was disposed of off-site. Blood was not at 
present recovered and wo•~ld constitute an appreciable load on the 
emuent treatment plant. Its recovery should be seriously con.~idl!red 
a.~ it could be a valuable hy-product. 



Bl6 TEHRAN Charm Shahr Tannery Complex 6 Dec94 

Present: 

Plant Ownership 

Sponsorship 

Current Status 

Planning 

Quality Conunent 

Mr. Tahmasbi 
Mr. Ghasri 
Ali Tagha._i 
Azadeh Peyman 

Charmshahr Board Directer 
President, Mofid Chann Co. 
MW Project Manager 
Ray Ab UNIDO Office Manager 

100% Iranian - Private ownership 

Iranian Industrial Complexes Co., 
a subsidiary of the Ministry of Industry 

The complex is planned to house 72 major tanneries in and around 